
City of St. Marys

Water and Wastewater Master Plan

October 7, 2004
Adopted October 11, 2004

2370-002_st_marys_cover.fh11



City of St. Marys

Water and Wastewater Master Plan

October 7, 2004
Adopted October 11, 2004

2370-002_st_marys_cover.fh11

Deborah Hase, Mayor

City Council

Jerry Lockhart
Gary Blount

Rowland Eskridge

L.J. Williams
Bill Deloughy
Bryan Fewox



 
 

Executive Summary 

Section 1 - Introduction 

Section 2 - Water Demand and Wastewater Flow Projections 
Methodology .................................................................................................... 2-1 

Population....................................................................................................................................................2-1 
[...]
of the infrastructure.  In addition, the performance of the existing WWTFs was evaluated using 
MMR and permit limit data.  Capacity needs and recommendations for treatment facility expansions 
and upgrades are also recommended.  Each of these topics is presented below.  



 Page 4-18 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

Evaluation of Existing Wastewater Treatment Facilities 

The condition of the City’s two wastewater treatment facilities, the Point Peter and Weed Street 
WWTFs, was assessed during the field evaluation performed on January 20-21, 2004.  
Recommendations for repairs or rehabilitation are provided. 

Point Peter Wastewater Treatment Facility 

Located northeast of the St. Marys Airport, the Point Peter WWTF was constructed in 1986 as a 
package plant (all processes contained in a single tank) treatment facility with a design flow of 
0.8 MGD on an MMAD basis. Conventional biological treatment processes are used to treat the 
wastewater to discharge standards.  The facility was upgraded in 2001 with the addition of a new 
preliminary treatment system consisting of a new fine screen with a screenings compactor, a cyclone 
grit collector, and two aerated equalization basins to regulate the flow to the aeration zone of the 
treatment process.  A picture of the WWTF is shown in Figure 4.5. 

Waste solids generated in the course of treatment are stabilized in an aerobic digester, which is part 
of the package plant. They are then dewatered using a mobile belt filter press and the dewatered cake 
solids are placed in a solid waste 
landfill.    

The treated flow from the facility is 
managed by land applying it on 
designated fields adjacent to the 
treatment facility. Four ponds provide 
storage during wet weather, when the 
fields are too wet to accept the treated 
flow.  

In January 2004, EPD approved a 
wasteload allocation for discharge 
from the facility to the North River. 
This allows the City to apply for a discharge permit for the WWTF. If the permit is granted the 
treated flow from the WWTF could be discharged into the North River, and the land application 
operation could be discontinued. 

The facility’s land application permit No. GAU020068 specifies water quality limits on the treated 
flow leaving the plant.  The quality of the treated flow, obtained from the Monthly Monitoring 
Reports (MMRs), is compared to the limits in Table 4.3. 

Figure 4.5
Package Plant - Point Peter WWTF 



 Page 4-19 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

Table 4.3 
Discharge Quality Compared to Permitted Limits for Major Parameters 

Point Peter WWTF 
 

Month Flow CBOD5 TSS 
November 2002 0.686 MGD 3 mg/L 1 mg/L 
December 2002 0.698 MGD <2 mg/L 2 mg/L 
January 2003 0.646 MGD 5 mg/L 1 mg/L 
February 2003 1.007 MGD 8 mg/L 5 mg/L 
March 2003 0.954 MGD 16 mg/L 14 mg/L 
April 2003 0.777 MGD 12 mg/L 16 mg/L 
May 2003 0.744 MGD 17 mg/L 13 mg/L 
June 2003 0.733 MGD 20 mg/L 16 mg/L 
July 2003 0.729 MGD 8 mg/L 6 mg/L 
August 2003 0.835 MGD 19 mg/L 16 mg/L 
September 2003 0.780 MGD 10 mg/L 9 mg/L 
October 2003 0.700 MGD 11 mg/L 4 mg/L 
Average 0.774 MGD 11 mg/L 9 mg/L 
Peak Month 1.007 MGD 20 mg/L 16 mg/L 
Permit Limits 0.80 MGD 50 mg/L 50 mg/L 

 
For the 12 months reviewed, the quality of the discharge from the facility was much better than 
required by the discharge permit. During February 2003, the flow peaked at 1.007 MGD because the 
Weed Street WWTF was off-line for refurbishment and all the City’s wastewater was treated at the 
Point Peter WWTF. During March 2003 and August 2003, the flow treated at the facility exceeded 
the permitted limit of 0.80 MGD.  Based on the monthly average effluent flows, the WWTF is 
consistently operating near its permitted limit. 

From the field evaluation, it appears that the facilities at the Point Peter WWTF have several years 
of serviceable life left, if properly maintained.  These types of facilities normally have a 20 year 
service life.  The package plant tank appears well maintained and is in “good” shape.  As for the 
inside structures of the tank, the following items need attention: 

• Air header leaks  

• Solids carryover from the clarifier weirs because of short-circuiting.  Leveling of the clarifier 
discharge weirs will significantly reduce this short-circuiting problem.   

• Interior stilling well ring is not level    

Based on the inspection, the interior structures of the plant are rated in “fair” condition indicating 
that it will need to be refurbished in the next three to five years.  According to plant personnel, 
when the new Scrubby Bluff WWTF comes on-line later this year, the Point Peter WWTF will be 
taken out of service to refurbish the interior structures of the treatment tank.  This should help 
extend the life of the treatment plant as long as no significant structural issues are found during the 
refurbishing process. 

 



 Page 4-20 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

Weed Street Wastewater Treatment Facility 

The Weed Street WWTF was originally constructed in 1976 with a design treatment capacity of 
0.55 MGD on a MMAD basis. It is located at the east end of Weed Street near downtown St. Marys. 
Most of the treatment processes at this facility are contained in a package plant, as illustrated in 
Figure 4.6. Conventional biological treatment processes are used to treat the wastewater to discharge 
standards.  The facility was upgraded in 2001, which added new preliminary treatment processes, 
including a screen, compactor, and grit collector. Treated flow from the plant is discharged to the St. 
Marys River.  

Waste solids from the treatment 
processes are stabilized in an aerobic 
digester and then dewatered on a 
mobile belt filter press. The dewatered 
cake solids are placed in a solid waste 
landfill. 

While the design flow for the Weed 
Street WWTF is 0.55 MGD, the 
discharge permit allows for up to 0.7 
MGD of effluent flow.  According to 
plant personnel, a temporary permit 
modification was granted by EPD while the Point Peter WWTF was under construction.  This 
modified permit is still in effect; however, plant operators indicate that the facility will not effectively 
treat the design flow of 0.55 MGD.  The aeration basin, which was sized based on 1976 standards, is 
too small to effectively treat the design flow to current standards.  The effective treatment capacity is 
approximately 0.45 MGD.  The quality of the treated flow from the facility, obtained from the 
MMRs, is compared in Table 4.4 to the discharge limits given in Permit No. GA0026255. 

Table 4.4 
Discharge Quality Compared to Permitted Limits for Major Parameters Weed Street WWTF 

 
Month Flow CBOD5 TSS 

November 2002 0.431 MGD 4 mg/L  5 kg/d 3 mg/L  5 kg/d 
December 2002 0.472 MGD 8 mg/L 14 kg/d 4 mg/L  7 kg/d 
January 2003 0.424 MGD 11 mg/L 18 kg/d 16 mg/L 26 kg/d 
February 2003 Plant off-line for repairs 
March 2003 0.324 MGD 14 mg/L 17 kg/d 11 mg/L 13 kg/d 
April 2003 0.425 MGD 9 mg/L 14 kg/d 9 mg/L 14 kg/d 
May 2003 0.432 MGD 15 mg/L 24 kg/d 22 mg/L 36 kg/d 
June 2003 0.381 MGD 6 mg/L  9 kg/d 8 mg/L 12 kg/d 
July 2003 0.422 MGD 7 mg/L 11 kg/d 9 mg/L 14 kg/d 
August 2003 0.419 MGD 2 mg/L  3 kg/d 4 mg/L  6 kg/d 
September 2003 0.293 MGD 2 mg/L  2 kg/d 6 mg/L  7 kg/d 
October 2003 0.287 MGD 2 mg/L  2 kg/d 4 mg/L  4 kg/d 
Average 0.359 MGD 7 mg/L 11 kg/d 9 mg/L 13 kg/d 
Peak Month 0.472 MGD 15 mg/L 24 kg/d 22 mg/L 36 kg/d 
Permit Limits 0.70 MGD 30 mg/L 80 kg/d 30 mg/L 80 kg/d 

 

Figure 4.6 
 Weed Street WWTF 



 Page 4-21 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

For the 12 month period, the effluent quality from the facility met the major parameters specified in 
the discharge permit, due in part to the lower flows treated at this WWTF.  During December 2002, 
when the flow peaked at 0.472 MGD, the facility was operating at 67% of its design capacity. 

The package plant tank is of concrete construction and was refurbished in 2003. It appeared to be in 
“good” condition during the inspection. The interior structures of the treatment tank were also rated 
in “good” rating.  In case of plant failure or an emergency, flow can be directed from this facility to 
the Point Peter WWTF.   

As with most WWTFs located near neighborhoods, there have been odor complaints when the 
prevailing wind blows from the plant into these areas.  At the time of this evaluation, there were no 
unusually strong or offensive odors emanating from the facility. 

Scrubby Bluff Wastewater Treatment Facility 

The Scrubby Bluff WWTF is currently under construction with completion projected for late 
Summer 2004. Located west of St. Marys in the proximity of I-95, the facility will have a 0.50-MGD 
capacity on a MMAD basis. 

The plant will include a headworks incorporating mechanical screening and grit removal followed by 
the sequencing batch reactor (SBR) variation of the activated sludge process, chlorination 
disinfection, post aeration, effluent pumping, aerobic digestion, and solids dewatering with belt filter 
presses.  

Treated flow from the facility will be discharged to Casey Creek, a tributary of the St. Marys River. 
After dewatering, the residual solids will be placed in a solid waste landfill. Once construction is 
completed, the facility will be operated under Permit No. GA0037931.  

Wastewater Treatment Needs 

Wastewater treatment needs relate primarily to providing adequate treatment capacity to keep 
abreast of the wastewater flow from new developments. When the Scrubby Bluff WWTF goes on 
line, the effective system wastewater treatment capacity will be 1.75 MGD. Currently, the peak 
month flow treated by the system peaked in August 2003 at 1.24 MGD.  With the contractual 
obligation with developer of Cumberland Harbour to provide a 287,500 gpd of wastewater 
treatment capacity in 2005, the system will have only approximately 0.22 MGD excess capacity, or 
about 12 percent of the total capacity available for immediate developments. 

Flow projections indicate that the wastewater treatment capacity needed by 2025 is nearly 2.8 MGD. 
This can be provided by expanding the Point Peter WWTF from 0.8 to 1.8 MGD by 2008 and by 
expanding the Scrubby Bluff WWTF from 0.5 to 1.0 MGD by 2023.  The Weed Street WWTF 
would continue to operate without expansion, although a major project to refurbish the old 
equipment at the plant is anticipated within the next five years.  The Weed Street WWTF could 
continue to operate until it reaches the end of its useful life, at which point flows could be diverted 
to Point Peter and Scrubby Bluff WWTFs for treatment. 

The projected flows to each WWTF are presented in Table 4.5.  The phasing and estimated costs of 
recommended projects are presented in Section 5. 



 Page 4-22 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

Table 4.5 
Projected Flows to WWTFs 

 
MMAD Wastewater Flows (MGD) 

WWTF 

 Existing 
Treatment 
Capacity 

(MMAD-MGD) Existing 2010 2015 2025 

Weed Street 0.45A 0.37 0.39 0.41 0.45 

Point Peter 0.80 0.74 1.35 1.38 1.47 

Scrubby Bluff 0.50 0.22B 0.42 0.54 0.87 

TOTALS 1.75 1.33 2.16 2.30 2.79 
A Effective treatment capacity 
B Estimated portion of flow when Scrubby Bluff WWTF is operational. 

 

Evaluation of Personnel Needs 
The Public Works Department has 11 employees who operate and maintain the wastewater 
treatment and collection system.  Currently, two personnel maintain and repair the lift stations.  
Proper maintenance of each station involves daily checks, including inspection of the wet well and 
valve boxes, along with collecting meter readings indicating the number of hours each pump has 
operated.  During these inspections, maintenance issues should be identified and scheduled for 
repair.  Performance of all these duties by two people is proving to be a formidable task, especially 
when other duties within the City might divert attention from the lift stations.  To properly staff and 
maintain the stations, a minimum of two maintenance personnel and one electrical technician should 
be assigned to the system full time.  Therefore, an electrical technician should be added to the 
wastewater operations staff.  This staffing level will ensure that all stations are checked on a daily 
basis and maintenance issues can be addressed in a timely manner.  Additional backup staffing 
should also be provided from other water/wastewater staff in the City, such as plant operators.  
Figure 4.7 presents the organizational chart for the wastewater operations and maintenance. 

 



 Page 4-23 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

Figure 4.7  
Wastewater System Organizational Chart 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



 Page 4-24 
Wastewater System Evaluation and Modeling Results 

 
 

P:\02\02370\019\Section 4 - Wastewater System Master Plan fixed.doc 

 
Collection System Evaluation......................................................................................................... 1 

Field Evaluation of Lift Stations................................................................................................. 3 
Wet Wells................................................................................................................................ 3 
Discharge Valves .................................................................................................................... 3 
Guide Rails.............................................................................................................................. 4 
Discharge Piping..................................................................................................................... 4 
Electrical Panels...................................................................................................................... 4 
Pumps...................................................................................................................................... 4 
Supervisory Control and Data Acquisition (SCADA)............................................................ 5 

Inflow & Infiltration Program..................................................................................................... 9 
Collection System Hydraulic Evaluation.................................................................................... 9 

Model Development................................................................................................................ 9 
Evaluation Criteria ................................................................................................................ 10 
Operational Data ................................................................................................................... 11 
Existing Collection System Evaluation ................................................................................ 13 
Future Collection System Evaluation ..................................Error! Bookmark not defined.5 

Wastewater Treatment Facilities Evaluation ................................................................................ 17 
Evaluation of Existing Wastewater Treatment Facilities.......................................................... 18 

Point Peter Wastewater Treatment Facility .......................................................................... 18 
Weed Street Wastewater Treatment Facility ........................................................................ 20 
Scrubby Bluff Wastewater Treatment Facility ..................................................................... 21 

Wastewater Treatment Needs ................................................................................................... 21 